.- - " PBB4-162874

Removal of “Giardia lamblia” Cysts by
Drinking Water Treatment Plants

Washington Univ., Seattle

Prepared for

Municipal Environmental Research Lab.
Cincinnati, OH

Mar 84

U.S. Departmert ef Comanrse
Hationad Teedmxcd) Wmicymation W+ v

1
Sk Ia B B




EPA-600/2-84-069
ilarch 1984

REMOVAL OF GIARDIA IAMBLIA CYSTS BY DRINKING WATER TREATMENT PLANTS

by

Foppe B. Delvalle

Jogeir Engeset

William Lawrence
University of Washington
Seattle, Washingtsn 98195

Granc No. R806127

Project Officer

Gary L gsdon
Drinki.ig Wator Research Division
Municival Environmental Researcr. Laboratory
Cincinnati, Ohio 45268

MUNICIPAL ENVIROMMENTAL IESEARCH [ABORATORY
OFFICE OF RESEARCH AND DEVELOPMEXT
[...]
Spiking with Giardia was carried out a¢ diffsrent points in order to
establish removal efficiencies for each sequence of unit processes.

a) A single spike of cysts introduced :rto the first flocculation
compartment of unit A,

b} A continuous dose of cysts introduced at the chemical feed port Az,
just ahead of entry into the rapid mix compartment.

Cc) A continuous dose of cysts bypassing flocculation-sedimentacion ana
introduced into Filters B and C to determine losses in the filtration step
alone,

TESTING OF DIATOMACBEOUS EARTH FILTER AT THE UNIVERSITY OF WASHINGTON

Diat Eacth (DE) Filter Perf

The DE test filter was a 0.l m2 {1 ftz) pressure filter, operated at
3.8 I/min (1.0 gpm). A schematic of the filter sycstem is shown in Fiqure 7.
The operation of the filter consisted of three steps: precoatang,
filtration, and filter cleaning.

25



® PUMP
PRECOAT 7 PRECOAT RECYCLE

@ FLOW METER a[

B VALVE
PRECOAT TANK
é’) i

S A

FILTERED WATER

Ao

DE
FILTER

DRATN

RAW WATER cYsT BODY FEED
TANK SUSPENSION TANK

Figure 7. Schematic of the DE filter system.



In the precoat tank a slurcy was prepared by adding the desired amount
of diatomite to tap water. The slurry was recirculated throuch the filter
at high rate while keeping the contents of the tank well mixed. A gradual
buildup of diatomite on the filter septum could be observed and the water in
the tank finslly became clear and free of diatomite.

While positive pressuce was maintained in the filtration chamber, the
appropriate valves were o=2ned and closed to change from precoat mode to
filtration mode. During filtration, a small amount of diatomite body feed
was continuously added o the raw water. This addition of fresh diatomite
to the precoat filter cake meant that lavers of clean diatomite were
constantly rejuvenating the filter and thereby slowing down the headloss
buildup due to perticles pluyging the filter cake pores, The thickness of
the filter cake steadily increased during the run.

Filter runs were terminated when headloss exceeded 30 psi. The filter
cake was removed fram the septum and the spent diatomite discharged to
waste, Septum and filtration chamber were carefully sluiced to make the
filter ready for a new precoating.

The initial work with the DE filter was aimed at determining the amount
of precoat required for adequate initial reduction of turbidity and
particles in the 8 to 12 um range. Several different grades of diatamite,
obtained from the Manville Products Corp., Denver, CO, were used.2 The
amounts of precoat miterial appliefl to the septum ranged fram 0.5 kg/m (O.}
1b/£L") tozl.z kg/m® (0.24 lb/ft”). The results indicated that 1.0 kg/m
{0.2 1b/f:”) would be adequate for all grades of diatamite, giving a 56 to
%t and 70 to 91% initial reduction in turbidity and cyst-sized particles,
respectively, For the very fine grades such as Standard Super-Cel and
Filter-Cel smaller quantities of precoat did not resuit in a significant
increase in turbidity or cyst-sized particles in the filtered water.
However, this finding was more of academic interest. Because of the
relatively high initial headloss, the finest grades werre not judged to be
good candidates for full scale water treatment applications.

The initial runs with the DE filter were made without the addition of
G. lamblia cysts to the raw water. The runs were designed to gain knowledge
about the filter's performance with respect to particle and turbidity
removal or different grades of diatcmite. In addition, the amount of body
feed was varied fram 10 to 40 mg/L to investigate its effect on the rate of
headloss buildup across the filter cake. Influent and effluent turbidities
ere monitored continuously with a Hach Model 1720A turbidimeter (Hach
Campany, Loveland. Q0), wvhile particle analyses were performed on influent
and effluent grab samples ueiiy a Coulter G. iter (Coulter Electronics,
Inc., Hialeah, FL). Occasionally during some of the late runs in this
series, difficulties were experienced in maintaining a constant flowrate
through the filter. Most often the flow would incrcase over a period of
time, thereby increasing the particle load on the filter aad decreass vhe
cake porosity since the body feed rate remained constant.

27



Diatomaceous F

The c¢ysts used for the DE rvns were eztracted from stool specimens as
c‘aescgibed earlier. The concentrzcticn of the stgck solution rangecd from 1.0
x 10> to 4.6 x 10° cysts/mL, and vas stored at 4° C until needed.

Cysts were added to the raw vater at the same location as the body
feced, cither as a slug or:6 as a constant continuous dcsace, ‘The slug
contained a totzl of 3.0 x 10° cysts, added@ in 10 sec using a FiT Lab Pump
(Flui@ letering, Inc., Oyster Bay, !T¥). For the continuous cyst addition,
the parasite was metered into the raw water line with a Buchler Polystaltic
Punp, lodel 2-6100 (Buchler Instruments, Inc,, Fort Lee, 11J). Different raw
wager cyst cogcentrations were used during these runs, ranging from 1.5 x
10” to 9.0 % 10~ cysts/L.

The filter effluent sampling schedule vas determined from a series of
tests in vhich a salt solution was added to the rew vater in place of cysts,
The conductivity of the filter effluent wvas nonitored continuously to
determine: 1) how fast a 10 sec slug vould pass thrcuch the filter, and 2)
the time required to reach a constant effluent concentration vhen a
continuous dosage vas added to the filter influent. It was found that the
entire slug would have reached the filter effluent in 10 nin. That reant,
in order to trap all the cysts escaping the filter, a 38 L sample would need
to be collected. This was not an unreasonably large volume to process by
the technique developed for this study. Uhen a constant dosage wvas added to
the raw wuater, the effluent concentration had attained its raximum and
constant 1level after 10 nin. By adding cysts for 15 min &nd sempling the
filter effluent during the lact S min, a 19 L sanple containing an average
effluent concentration of cysts was collected.

All cyst runs used Hyflo Super-Cel as filter Qid. Rased gn results
fraom preceding runs, wvithout cyst addition, a 1.0 kg/m” (0.2 1b/ft®) precoat
and 20 mg/L body feed vas judged most suitoble for the 3.8 L/min filtration
rate and rawv wvater quality. During two of the four runs a 0.0075 mg/l
dosage of the nonionic polymer llagnifloc 9851 was added to the raw viater for
the curation of the run.

TESTDG OF DIRECT FILTRATION IM KOQUIAN AID LEAVENWORTH

The last part of the study was used to validate the laboratory results
in the field by using a mobile pilct plant. Tn addition, the pilot nlant
was to be compared with the full-scale plant to determire ary discrepancies.
All plants were intended to operate at conditions giving maximum cyst
ramvalc, The mobile pilot plant vas tested at Eoguiam and Leavem'orth,
Washington, by t-eating a portion of the rav vater. A compariscn was also
made betveen weter cuality genercted by the pilot plant and the drinking
water generated by tne city water plant at each location.

28



The tests were conducted with a USEPA pilot drinking water treatment
unit, the Waterboy-27 (Neptune Microfloc, Corvallis, Oregon) which was
modified by exteading the depth of the sand filter compartment oy 83.8 am
(33 in) to provide for more headloss buildup and prevent negative pressures
within the filter as shown in Figure 8. The upper boundary of the filter
bed was dropped fram 76.2 am (30 in) to 124.5 an (49 in) below the top of
the unit. At Hoquiam the water was tapped from the water main through an
unused chlorine injection port. Transportation of the raw water to the
pilot plant by a 7.6 an (3 in) line was providea by the pressure of the
main, Water was pumped into the plant by two centrifugal pumps in series
able to deliver a maximm of 75.7 L/min (20 gpm). After injection of

chemicals the water was passed through three static in-line mixers, Model
2-50-541-5 ‘Kenics, Danver, MA), whereafter it entered the flocculator,
which provided for an 8 min detentig\ time at the common operating condition
of 62 L/min plant flow (4.1 gpm/ft® in the filters). The water overflowed
ito the filter compartment with a 78,7 am (31 in) average water head above
the filter. The filters consisted of 45.7 cm (18 in) MS-4 anthracite (e.s.
1.0 to 1.1 mm, u.c. <1.7), 22.9 =m (9 in) of MS~-6 sand (e.s. 0.42 to 0.55
m, u.c. <1.8), 7.6 am (3 in) of MS-21 fine garnet (e.s. 0.18 to 0.28 mm,
u.c. < 2.3), 7.6 cm (3 in) of MS-22 course garnet (e.s. 1 to 2 mm), 10.2 cm
(4 in) of 0.95 cm (3/8 in) gravel, and 12.7 «m (5 in) of 1.9 am (3/4 in)
gravel (Neptune Microfloc, Corvallis, Oregon)., The top support plate was
perforated with 0.63 am (0.25 in) openings S.1 am (2 in) apgrt fram center
to center to provide a total perforated area of 45.5 cm® (0.049 £ft°),
Support gravel was located below the top plate followed by the bottom
support plate perforated by 0.36 cn (0.14 in) openings 3.8 om (1.5 ia) apart
f center to center, to provide a total perforated area of 47.4 am® (0.051
ft°). The filter effluent was then pumped to the 4731 L (1250 gal) backwash
water tank which had an overflow at the top. At the end of the filter run
the 246 L/min (65 gpm) backwash water pump delivered the 3690 L (975 gal)
effective liquid vo].bme to the bottaom of the sand filters at a rate of 67.2
can/min (16.5 gpm ft“) for 15 min. The backwashing resulted in a 23% bed
expansion which was less than the 50% expansion cammonly used.

FOQUIAM WATER TREATMENT PLANT

Hoquiam is located in Grays Harbor County, Washington, approximately 21
kilameters (13 miles) fram the Pacific Ocean and 80 Kilometers 50 miles)
north of the Columbia River and the Oregon border. The city has two main
sources of water: Davis Creek and the west fork of the Hoguiam River. A
third source, the Little Hoquiam River, is used only in case of emergency
and bypasses the treatment plant,

The present water treatment plant at chuiamawas completed in 1975. It
was designed for a maximum flow of 11,400 m”/day (3 mgd) anc serves a
population of approximately 10,500. It was a conventional plant providing
coagqulation, flocculation, sedimentation and filtration., At maximum flow
the detention time in the flocculator was 6.5 min, From the flocculation
basin the water overflowed into the rectanqular sedimentation basin which
provided 49 min retention at maximm flow. The clarified water was mumped
to the three mixed media filters which were operated at a maximum filtration

29



IR-LIN. MIEERS
‘: e e o e e e S e -
ifurid FLOCO & OR WYl MEDIA FILTLR
? /xR
= W= e b
”’ ——=====r—!—'
[ ] —
e
ts
ETTIN
t
M| ]
TIRN R '
o:I | ‘ i
' TV K9.}
HEARE o
HERER
X1 !
::| I |y @
| | AXTVRALITE
.r| il 18°0F %34
o' |
0 O L,
) f £
SEAD 970 MS-6

Vint @ GRANT 207 ms.2;
COAPSE  GamY IJYF ¥6-32
siLica 9"0‘ 3’6
LRAVEL 5“0F /41

SUPPORTSRAVEL
6-0F 1y

Figure 8. Cross section of coagulation, flocculation and mixed media
filtration compartments of the Waterboy-27.

30



rate of 12.2 whr (5 guvet). Backwash was initiated by loss of head
thrcugh the filters, when cperating in avtamatic mode. Once a backwash
cycle wvas initiated, i- autamatically backvached each filter in sequence.
Ralf cf ezach filber wvas backwashed at a time, The backwach rate was 36.6
s/hr (15 guv/ft®) ard the wvater was supplied by clearwell pumrs., The
filtered water was chlorinated in the clearwell and punped to the city
reservoic.

The plant normally uoed alum as the primary coayjulant, sometimes in
cambination with a nonionic polymer as a coagulant aid. During perious of
low turbidity, however, only polymer was used as a coagqulant. The same
polyrer wes also used ag filter aid. Sods ash was used for [ control
during coaqulation and flocculation and for final pH adjustment in the
clearvell,

LEAVERSWORTH WATER TREATMENT FLANT

Lecverworth is located at the eastern foothills of the Cascade Mountain
range near the Wematchee River in Ghelan County, Wachington., The two
souzces of water used by the city are Icicle Creck ang shallow wells, with
Icicle Creek the matn source for the city's 2,400 residents, Because of the
dry climate, the per capita water usage i{s very hich compared to the west
side cf the mountains.

The fior to the 13,300 m°/day (3.5 mgd) direct filtration plant was
controlled by an electric butterfly wvalve operated by gaignals from the
storage regervelr just cutside the city. The polymer used ap coagulant was
added directly to the 30.5 om {12 in) raw water line bafora it entzred the
baffled flocculator. The retention time at maximun flow wag about 9 min,
From the flocculator the water flowed via thae inlet flume §o the four mixed
nodia filters operated at a rate of 12.5 mhr (5.1 e/ fe).

Unlike many other plants, the €ilter operation was ocontrolled bty
githons, The siphoning waa initiated by applying vacuum and the siphon was
broken by allowing air to be sucked in, all of which was controlled by a
sories of nolenoid valves, The filters were backwashed one at a time. As
the headloss incrcased, the water level above the filter media would rise
until it made contact with a sensor., At that time the {nlet siphon would
be broken ana the backwash sighon initiated, The three filters remaining in
the filter mode would supply the backwash water,

The filtered water was chlorinated in the clearwell ana flowed by

gravity to the storage reservoir. A booster pup wag available for use if
nacessary, when the plant was operated at hich flow rates.

31



SECTICII 4

FESULTS

ITTD VILUATION: QOLLOCTION, RUIERATION OF GIATDIR CYSTS D Qi/(C

- 1 e o g ' yew o T 1 -

The lincarity or propertionality of both counting methode vas evaluate
by using a 1:10 diluted stock susnension containing aperoxirately 4x10
crste/L es measurced with & hemacytoneter  oxd Coulter Counter folloved by a
sccuential 1:2 dilution to obtz2in 103, 5%, 2.5%, 1.25%, 0.625% and 0.313% of
the original stock solution, The dilution series were made in triplicote
with distilled water. [ch aliquot wvas counted five tires and the counts
for cach samle vere averaged and subtracted from the backgraand count. A
counting e:arple is chaun in Cigure 9,

The recults of the serial dilution are cham in Fiqure 10 for both
counting nethods, and indicate that come nonlincarity is oboerved for the
rore diluted suspenuionn. Tor crample, based on the 10% suspension vhich
hod o count of 38,640 particles/ri., the 32 times more dilute suspension of
0.31368 chouldd have a calculated count of 1208 pecticles/rl. The actual
count is 1280 particles/ri or 6% hicher, possibly indicating that background
counts became more irportant in the lover rance.

N nonlincarity wo alse observed for the hemacytometer but in an
opouite directicn., For ciarple, basned on the 5% suspension vhich had a
comnt of 25,000 cyets/rl, the 8 tines more dilute sunpznsion of 0,625%
should have had a calaulated count of 3125 cysts/rL., The actucl count was
2040 cystso/ri or only 6% of the caloulatod amount, indicatine that at low
cysts ooncentration the counting of the cysts in the oquares of the soll
volume of the counting chandxer may rife actual cysts,

The coefficient of correlation letween the perticle counts and the
cilutien pereentage wvas 0.96 for the Coulter Counter and 0.98 fcr the
homcytometer. The ctendard doviaticn using the Coulter Counter, hovever,
was ruch lowser thon that of the hoacytoneter. thile the averaoe
coefficients of variaticn of the Coulter Counter was a3 law as 1.94%, it wes
as high as 74.2% {for the homey neter indicsting that the Coulter Counter
ic wore precise. In Figure 11, the coefficient of variation as related to

32



DIAFETER (MICAONS)

T TTYTYTY
ﬂMv HHW «* qHﬁ‘r HMO«r?%cQN frw« beoet
1846 P4 M bereptobdidiasprbibigbvists
?« 14...ﬁ w« SEERX IS 2 ,;«m '4; trrete
poo S8 ojv A Raddadde +vvvt yo b .<ﬂ?.H bove -
v 4+ e ~|&1o4+ v ety hw\co. o ;
brv-+ .t., 1:31.:«3 1.:1& Trpete N
o b b r¥t4EerbprbeTirren cnee bbb ' )
et Lo A HEb et et _. b «.vv.l'r [2IXRTR . iy
> Eld g o8 SRR +drteprreces ..L%. g :
" T 4 122t dide ’ :i:., u
- e ki veperee aad T
[...]
90% removal of turbidity and cyst-sized particles was observed at the 7.1
mg/L alum dosage in cambination with either 1.7 mg/L Catfloc T or 2.0 my/L
Magnifloc 573C. Without changing the polymer dosage, no significant
improvement was evident when the alum dosage was increased beyond 8.1 mg/L.
The addition of polymer generally tended to decrease the rate of headloss
buildup, possibly by forming flocs that penetrated deeper into the filter

Another important parameter for controlling particle and turbidity
removal, particularly when alum was used as coagulant, was pH. The data in
Figure 39 show that at Hoquiam the highest removals were obtained at a pH
value of 6.7, which remained optimum throughout the study period, with only
one exception. High removals were still observed in the 6.4 to 7.0 pH
range, but lower removals were noted outside this range. Lowering the pH to
6.0 resulted in particle and turbidity removals below 90% and caused a high
rate of headloss buildup. Similarly, an increase in the pH to 7.4 resulted
in a major decrease in turbidity removal, but a lesser decrease in the
removal of particles. In the present study, the pH was manipulated by the
addition of hydrochloric acid (HCl) or soda ash (Na (D3). The latter could
be dosed more accurately than the lime previously usad. To maintain optimum
pH during alum addition, soda ash was always required to counteract the pH
decrease caused by the alum. The addition of alum decreased the pH as it
decreased the alkalinity as given by:

A12(504)3-14.3 HZO +3 Na2m3 + 3320 - 21\1(0!*1)3 v+ 3Nazso4 + 14.3 H20 +3 C.’)z

During the wpilot plant study, the addition of 10 mg/L alum typically
resulted in a p: decrease of 0.27 pH units. Addition of 10 mg/L soda ash
generally increased the pH 0.46 unts.

The effect of sudden changes in pH 1is demonstrated in Pigure 40. The
data were obta:.nsd fram two runs with an alum dosage of 10 my/L and a 10
mhr (4.1 qgpw/ft®) filtration rate. During the first run the pH changed
fram 6.8 to 7.3, resulting in a decrease in particle removal and the rate of
headloss buildup. An increase in effluent turbidity was also noticed,
approaching the influent turbidity of 1.7 NTU. The increase to pH 6.9 only
changed the rate of headloss buildup. However, the change fram pH 6.9 to
7.3 had the largest impact as evidenced by an increase in effluent turbidity
of 0.5 NiU. In addition, particle removal and rate of headloss buildup
decreased, When the pH was brought back to 6.8 the effluent turbidity
responded immediately and returned to its initial value.

81



100
O 8 m6/L ALLM
5 —

O\ 10 MG/L ALUM

PARTICLE REMOVAL (%)

[J 23.4 MG/L ALUM WITH INFL.
TURB. 3.3 NTU AFTER RAIN

.. .

9
00
50—
0

TURBIDITY REMOVAL (%)

[]
[=] e
2 0
S 4
m—;
X
am\ A
ox 2
=d =
[ 1=1"d
Caa
«@x D

©

+.NGTH OF FILTER RUN {HR)
~N

pH

Figure 39. Effect of pH on particle and turbidity removal during field work
at Hoquiam.



£8

PARTICLE

EFFLUENT TURBIDITY

RATE OF HEADLOSS
IKCREASE {IN/HR)

REMOVAL (%)

{NTU)

100

90

80

1.5

1.0

0.5

2.0

1.0

7.5

1.0

~—=--Of

FLOW 4.1 GPM/FTZ, 10 MG/L ALUN

FLOW 4.1 GPM/FTZ, 10 MG/L ALUM

-———Q L - —— —n s e ——— o = _—— e ,40'-
. \()\ -;:CD- K /‘J’
S b._’/
‘-"'()\
\

___ — N S ¢ Syupiye WY -
F——-0---0O1_ o O--q !
— \\\ I é)~ I,

6.5

— i
| I T | I R [ 1 [ 1
) 1 2 3 4 0 1 2 3 4 5 6 7 8

Figure 40.

LENGTH OF FILTER RUN (HOURS)

Effect of pH changes during Run No. 9 at Hoquiam.



Inct ng the €f£iltration rate fram 10 mv/hr (4.1 gpn/ftz) to 15 m/hr
(6.1 gpwiz°) was generally detrimental to the overall performance of the
filter (Picure 4l1). At an alum dosage of 15 mg/L and a pH of 6.7, the
higher f’ltratirn rate resulted in a gradual decrease ir turbidity and
particle removals. Further, the higher filtration rate resulted in a moze
rapid buildup of headloss and a significant shortening of the filter run due
to an early turbidity breakthrough (Fiqure 42). Because of the short filter
nm, less than half as much high quality water was produced Qt this
filtration rate as would normally be expected at 10 m/hr (4.1 go/ft”) witn
the same raw water quality.

A very low turbidity and particle removal (49 and 48%) was experienced
on September 2, following a rainstorm which increased the influent turbidity
from 1.2 to 8.3 NTU. A more than doubling of the alum dosage to 23.4 mg/L,
in cambination with a lowering of the pH to 6.0 was required to bring the
effluent quality to within normal operating values. In addition to an
increase in turbidity during the heavy rain, the pH of the raw water
decreased from 7.3 to 6.8. ‘These results indicate that optimum process
conditions can change rapidly, within a few hcurs, as changes occur in the
quality of the raw water,

A relationship was established between eZfluent turbidity «nd particle
removal (Figure 43). An effluent turbidity below 0.05 NIU corresponded with
a median (508 of the values) particle removal of 95,18, while an effluent
turbjidity between 0.05 and 0.1 NIU was asscciated with a 94.3% particle
removal. A surprisingly 1large number of sumples (33%) with an effluent
turbidity below 0.05 NTU had particle removals below 90%. This was chserved
especially in the beginning of the run directly after the filter ripening or
during the running phase when the influent particle concentration declined
temporarily. The polymer plus alum and polymer runs did not produce
effluent turbidities below (.1 NIU, but hich median particle removals of
95.3 and 92.6% respectively, were noted for effluent turbidicies between
0.10 and 0.20 NTU., These results are further summarized in Figure 44 which
shows a relationship between median particle removal and effluent turbidity
range. Greater than 90% median particle removal was observed for effluent
qualities below 0.2 NIU but not for values above it.

The study also evaluated the removal of actual Giardia lamblia cysts by
the pilot unit., Cysts recovered from human stool specimens were acded to
the raw water, ahead of any chemical addition, during an 8 min spike. The
cysts were recovered fram the influgnt and effluent using a membrane
filtsation technique., Of the 1.67 x 10" cysts added to the raw water, 1.06
x 10” remzined in the water just before entering the filter according to the
membr filtration technique. The fiiter effluent contained a total of 2.6
x 10° cysts, representing at least an 81% cyst removal. This corresponded
with a 99% removal of particles in the 8 to 12 um range as determined by the
particle counter and a 94% turbidity remowval.

Rll Scale Plant at Hoguiam

84



[
<
i
2
m ——
-
5
2
| | | | 1] _ [ 1 |
g % & 83 % R B AR
() waow3y  (MNOH/HONI)  (wW)uny 3¥1IN3 (S4NOH)
(%) VAGHIY 37I11HVd ALIQISNL  g4noiIng SSOT ONIYNG Q3YALM4  ONI¥ILIIA 40 HIONDD

QviH 30 3LVY  MWNT0D YILVA

FLOW RATE(GPM/FT2)

auiam.

Effect of filtration rate on narticle and turbi“ity at Ho

Figure 41,

85



100 -

—
"
=
2
& 9
e 0
ad
o
ud
-l
[ X
_
o -
2 80
(-
1 1 1
1.0
—
=
-
=
=
-
-
Lo
a
=
[ 0.5
=9
[
=
L
=1 /
ol
[T
[V
wl
0 1 1 }

INFLUENT TURBIDITY (NTU)

0 1 1 ]
0 1 2

w

LENGTH OF FILTER RUN (HRS)

Figure 42. Effect of high filtration rate on filter performance at Hoquiam.
Alum dosage 15 mg/L, pH 6.7 and filter loading 15 m/hr (6.1
gpm/ft2).

86



100

POLYMER W—)
g 80 b~
-—t
=
= 60 — /
=
&
“ 40—
-
o
& 20—
0
100
Z g0
=
2 60
&
p 40
=
[~ 4
& 20
D »
—~ 100 \ ‘53
= FY T
- 80 ; TUKu LDITY
q -
= O < 0.05 NV
5 60 fm /\ 0.05 - < 0.10
3 5 0.10 - < 0.20
p A0 fe  0.20 - <0.30
= n
= e @ 0.30 - < .50
— A 0.50-<10
B ( g !0
. N | N

1 5 20 50 80 95 99

PERCENTAGE OF SAMPLES WITH LESS THAN
CORRESPONDING PARTICLE REMOVAL

Figure 43. Relationship between effluent turbidity and particle removal at
Hoquiam.

87



MEDIAN PARTICLE REMOVAL (%)

100

90

[ -]
(=]

70

60

50

40

O am
/\ ALUM AXD POLYMER

[ POLYMER

Y/ ALUM AND POLYMER AT
LEAVENWORTH

bk N

0 0.1 0.5 1.0

EFFLUENT TURBIDITY (NTU)

Figure 44. Relationship between effluent turbidity

and median particle removal

88



The City of Hoquaim water treatment plant used both alum and polymer
for pretreatment. Normal practice was to add the polymer, at 1 mg/L or
less, as primary coagulant and filter aid during periods of low turbidity.
When the raw water turbidity exceeded 1.5 NTU, alum was used as primary
coagulant and the polymer as coagulant aid and filter aid. The alum dosage
could be as high as 30 mg/L depending upon the raw water quality. Alum was
also used to precoat the filters following backwash. The pH was controlled
by the addition of soda ash.

The chemicals, including chlorine gas for prechlorination, were added
to the rzw water line about 30 meters (100 ft) upstream of the flocculator.
Powdered activated carbon was added just a‘gead of the flocculator for
removal of color. The flow ranged fran 8400 m~ (1.8 mgd) to 12,100 m /day
(3.2 myd). At average flow, the retention time in the flocculator was 9
min, and 67 min in the sedimentﬁtion basin, corresponding to an overflow
fg:; of fii)'s m/day (1467 gpd/ft°). The filter loading rats was 9.0 nv/hr

The plant results in Figure 45 show that the percent turbidity removal
increased with increasing influent turbidity, whereas the effluent turbidity
was not greatly affected by the higher influent values., A comparison of
turbidity removals with and without alum addition indicates that no major
benefit resulted fram its use. This is further illustrated in Figure 46
where an alum dosage of 20 mg/L resulted in turbidity removals ranging fram
50 to 98%.

The hicgh removal variability was primarily due to fluctuations in pH
during coaqulation and flocculation. The pH ranged fram 6.6 to 7.4 and the
lower removals were observed at the higher pH values, ‘The apparent
inability of alum to affect the ov-rall performance of the plant at other
dosages was aqain related to operating at high pH values.

Data obtained by the EPA pilot plant treating the exact same water, had
indicated the pH optimum to be at 6.7 pg units. At this pH, an alum dosage
of 10 mg/L. and a 10 w/hr (4.1 gan/ft") filtration rate, the pilot plant
reduced the turbidity to 0.03 NIU, & 98.3% reduction. 1In fact, the lowest
daily average effluent turbidity at the full scale plant during the study
period, 0.25 NIU, occurred at a process pi of 6.7. The ilum dosage was 22
mg/L anc the filter loading rate 7.2 m/hr (3.0 go/£ft°). The raw water
turbidity that day was 2.0 NIU, thus yielding an 87.5% reduction. It was
felt that the alum dosage oould have been reduced without adversely
affecting plant performance. Possible benefits fram an efficiency
standpoint, would be lower effluent turbidity and longer filter runs.

Same operational changes at the plant were considered as a result of
the pilot plant work. One of them, a closer monitoring of the raw water pH
as it entered the flocculator, was well underway toward the end of the
study. This included reducing the amount of soda ash added to the raw
water. Instead, additional soda ash was added to the clearwell to increase
the pH before distribution as a corrosion control measure,

89



100, R
,/' o (o) o____?

- .’ o oY) ,Q"’o—
E £0 2
£ 20 %9 ALUM ADDITION
£ o7
& sof—
= PO%
8 1/
2 I of
s P

100
=
2
=3
5
< 50f—
=
=
g
—

0

0

2 3 4q
RAW WATER TURBIDITY (NTU)

Figure 45. Turbidity removal at Hoquiam Water Treatment Plant.

90



6.0 6.5 7.0 1.5
} — g =
> J” o rO\o\ I
- -~ o0 (o] fo)
2 i o© h=N
2 ’ 00 ~
s . O.eul o N
-~
g pid ,” 9 (o] S
@ 50 ’ Q 8 (o)
- — 0 /7 ~d E;
" Y
= 2
£ a
~

" TURBIDITY REMOVAL (%)

ALUM DOSAGE (MG/L)

Figure 46. Effect of alum dosage and pH on turbidity removal at Hoquiam
Water Treatment Plant.

91



EPA Pilot Plant at Leavemworth

Water to the pilot plant was supplied fram a fire hydrant located on
the :aw water line directly adjacent to the City of Leaverworth Water
Treatment Plant. The raw water turbidities were very low during the fall,
generally around 0.3 NIU, with a range of 0.22 0.85 NTU, During
September and October the water temperature avaraged 8.5 C, alkalinity 24.0
ma/L and pH 6.8.

Most of the testing was conducted at a filtration rate of 10.7 m/hr
(4.4 gpm/ft®) which corresponded to the maximum filter loading rate at the
full scale plant. The optimum alum dosage during this time period was 15
mg/L, resulting in a 90% reduction in turbidity. The oorresponding
cyst-sized particle removal was 96%, with the maximum 98% occurring at an
alun dosage of 13 mg/L (Fiqure 47). The pH optimum was 6.7. At pH 6.4 ang
7.1 both turbidity and particle removals were reduced (Figure 48).

The influent turbidity, as indicated in Figure 48, showed saome
variability. However, the highest recorded value, 0.85 NTU, was an isolated
peak associated with a heavy rainstorm. The more moderate fluctuations did
not seem to have much impact on the effluent quality. For the most part,
the effluent turbidity would vary fram 0.02 to 0.03 NTU when the plant was
operated at or near optimumn conditions. Since this threshold value was
below the 1limit of sensitivity claimed by the manufacturer of the

flow-through turbidimeters used, it was verified by grab samples on a bench
model.

o During the month of November the average water temperature dropped to
37 C, the alkalinity decreased to 12.5 mg/L and the pH to 6.4. These
changes had a noticeable impact on the effluent quality. The turbidity
removal decreased from 90 to 50%, and only 48% of the particles were
retained by the filter. To improve upon the plant's performance, a new
evaluation of the optimum operating conditions was made. It indicated that
the optimum alum dosage had been recduced from 15 to 7 mg/L and the pH
optimum increased from 6.7 to 7.0. However, the performance was poor
canpared to earlier runs, and the effluent turbidity did not reach a stable
value following filter ripening, but decreased rather slowly throughout the
run. As a result the turbidity removal was at times lower than the 50%
experienced when no coagulant was used, and was never better than 61%. 1t
was suspected that because of the low water temperature, the 8 min retention
time in the flocculator was inadequate for proper floc formation. Hence,
the necessary pretreatment was not achieved before filtration. To further
investigate this theory, raw and finished water was analyzed for aluminum,
It was not surprising to find that at times as much as 70% of the alum
coagulant added was passing through the filter. Wwhen the Magnifloc 985N was
used as filter aid, an increase in particle removal up to a dosage of 0.026
mg/L was noted. A lesser improvement was observed in turbidity removal.
The addition of Calgon L-650E as filter aid lowered turbidity and particle
removal.

92



w
.
o

O T1esTs AT 8.5%

-—

N
.
o

&\ TESTS AT 3%

-
.
(-]

RATE OF HEADLOSS

INCREASE (IN/H)

-
So
r

PARTICLE REMOVAL (%)

50(

TURBIDITY REMOVAL (%)

ALUM DOSAGE {MG/L)

Figure 47. Effect of alum dosage and turbidity removal at different
temperatures during field work at Leavenworth.

93



w
.
o

N
.
(-]

[
.
o

RATE OF HEADLOSS

INCREASE (IN/H)

Zo
g
I
|
é
[>
\
\
>

50—

PARTICLE REMOVAL (%)

O TESTS AT 8.5°C IAA\ , /A
A wssaoe L )

0
100

TURBIDITY REMOVAL (%)

7.5

pH

Table 48, Effect of pH on particle and turbidity removal at different

temperatures during field work at Leavenworth.

94



Polymers as primary coagulant at 2°C showed removals comparable to that
experienced with alum at this low temperature (Figure 49), Maximum
turbidity removal of 598 was realized at a dosage of 0.2 to 0.4 my/L,
compared to 43% removal with no ooagulant. The particle removal decreased
at lov temperatures fram 45 to 12% when 0.2 to 0.4 mg/L of polymer was
added. To optimize particle removal under these conditions, a polymer
dosage of 3.5 my/L was required. However, the high polymer dosage decreased

the turbidity removal to 358, apparently 2 result of the oolloidal
restabilization by the polymer.

A greater cyst-sized particle removal was noticed when lower effluent
turbidities were reache%. A frequency distribution plot (Figure 50) of the
alum runs at 8 C and 3° C show that a median particle removal of more than